LAPI LABORATORIO PREVENZIONE INCENDI S.p.A.

Sede Primaria: 1-59100 PRATO - Via della Quercia, 11 O
Telefono +39 0574.575.320 - Telefax +39 0574.575.323 e€l LF

Sede Secondaria: 1-50041 CALENZANO (FI) - Via Petrarca, 48 -

e.mail: lapi@laboratoriolapi.it Notified Body N°0987 i, gt s Caateson
web site: www.laboratoriolapi.it

CLASSIFICATION ASSESSMENT ACL/030-B/14/CPR/---

When applicable the following document has been issued in compliance with the Regulation UE 305/2011 on the
approximation of law, regulations and administrative provisions of the Member States relating to the construction products, it
has been stated that the construction product :

REACTION TO FIRE CLASSIFICATION REPORTS N°. 030.0DC0050/14

CLASSIFICATION ON BEHALF OF
FabricAir A/S
Islandsvej 3 - 4681 HERFILGE - Denmark

TRADE NAME OF THE MATERIAL

FabricAir® Combi 85™
(Nom. Weight: 290 g/m?)

DESCRIPTION OF THE MATERIAL
Fabric designed specifically for Air Dispersion and Fabric Ducting Systems

TEST METHODS
EN ISO 11925-2: 2010 and EN 13823:2010

PRODUCT STANDARD
Not applicable

CLASSIFICATION STANDARD
UNI EN 13501-1: 2009

Fire classification of construction products and building elements -
Part 1: Classification using test data from reaction to fire tests

CLASSIFICATION
B-s1, dO

The above reported classification is valid for all colours and for the mounting and fixing as
described in the relevant Test Reports.

The Laboratory has not been involvegn/ony sampling activity.

Prato, 05/02/2014 The Certification Manager The Director of the Laboratory
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ACCREDIA X ] |
B ol b v ’,ff:\\-:\\‘ This document has to be read in conjunction with the Test Reports, for the description of the

\ product and for every other detail. This document does not represent type approval or
bl certification of the product neither declaration of compliance, that is exclusively under the
responsibility of the Manufacturer or Sponsor.

Valid until: 04/02/2019 Dr. Masst

Tests have been carried out in
accordance to accreditation EN 17025

Il presente Rapporto di Prova non pud essere riprodotto in forma parziale senza l'autorizzazione scritta di questo Laboratorio



